
55

66

 Carollo Engineers, Inc. 

 Bid Contact Laura Baumberger 

lbaumberger@carollo.com 

Ph 941-371 -9832   

 Address 301 N Cattlemen Road

Suite 302

Sarasota, FL 34232 

 Item #  Line Item Notes Unit Price     Qty/Unit Total Price  Attch.  Docs

 PSEN -18-02--01-01   Please submit 

documents here.   

Supplier 

Product Code:

First Offer -    1 / each Y Y

Supplier Total  $0.00   

PSEN-18-02City of Pembroke Pines

BidSync7/25/2018 p. 1



55

66

 Carollo Engineers, Inc.

 Item:  Please submit documents here. 

 Attachments

 PembrokePinesArch -EngSvcsQ_0718.pdf

PSEN-18-02City of Pembroke Pines

BidSync7/25/2018 p. 2



QUALIFICATIONS | # PSEN-18-02 | JULY 2018

Professional Service Providers 
[...]
�� We regularly present 15-20 and 20-25 technical 
papers related to water  and  wastewater at AWWA 
ACE and WEFTEC conferences, respectively. This is a 
testament to our efforts to be on the cutting edge 
of water and wastewater technology.

�� Our people set us apart. From recent graduates to 
career professionals, Carollo employs some of the 
best engineers and scientists in the industry.

Carollo Has an Innovative Focus 
Innovation is vital to all we do. We work tirelessly to 
advance the science and engineering of water and 
wastewater finding the most creative and technically 
sound solutions to fit your needs. Carollo dedicates 
funds annually to conduct leading edge research and 
development to advance the state of the water industry, 
and most importantly solve challenges for our clients. 

Examples of the areas where we have applied innovative 
techniques and solutions include:

�� Facilities Expansions

�� Biological Filtration in Water Treatment Plants

�� Improved Energy Management

�� Sustainability of Resources

�� Trace Organic Contaminant Mitigation

�� Utility Management

What Sets Us Apart...
PAST PERFORMANCE

�� This project won 
an award from the 
Florida Institute of 
Consulting Engineers.

�� The system is the 
largest MIEX System 
of its type in North 
America.

�� The system has saved 
PBC approximately 
$310,000/year in 
operations costs.

�� This project won the 
2012 Florida Section 
Design-Build 
Institute of America 
(DBIA) Award for 
Water/Wastewater 
projects.

�� Provided pilot 
testing, design, 
and construction 
phase services for 
the membrane 
treatment system.

�� The L-8 Flow 
Equalization Basin  
Project received  
the “Engineering 
Project of the  
Century” Award  
from the Florida 
Engineering Society.

Design of Pump 
Station and Inflow 

Structure

Expansion to  
11.6 mgd

State of the Art 
MIEX® System

Local Awards, Certifications, and  
Other Recognition

“Carollo has consistently demonstrated to us 
that they perform their services to the HIGHEST 
STANDARD, give consideration to our needs and 
preferences and bring EXCEPTIONAL TALENT 
to the projects they undertake, whether they are 
operational enhancements for full scale designs of 
new treatment plant additions or processes, such as 
our new ion exchange project.”

– Maurice Tobon, PE, Former Director of Engineering,  
Palm Beach County Water Utilities Department

PSEN-18-02City of Pembroke Pines

BidSync7/25/2018 p. 57



V:\Client 51\Pembroke Pines\Quals\Arch-EngSvcs_0718\InDesign\Tab 2 SF 330 Parts I & II.indd

Tab 2 - SF330 - PARTS I &  II  |  51

PSEN-18-02City of Pembroke Pines

BidSync7/25/2018 p. 58



V:\Client 51\Pembroke Pines\Quals\Arch-EngSvcs_0718\InDesign\Tab 2 SF 330 Parts I & II.indd

Tab 2 - SF330 - PARTS I &  II  |  52

CAROLLO ENGINEERS, INC. – AWARDS WON
INSTITUTION CLIENT/PROJECT NAME YEAR / AWARD NAME

2017

Corporate Vision Magazine Blue Pan-it® Team 2017 Software & Technology Innovation 
Award

Design-Build Institute of 
America (DBIA)

Metro Wastewater Reclamation District - PAR 
1088 Northern Treatment Plant

2017 National Award of Merit, 
Water/Wastewater Category

American Academy of 
Environmental Engineers and 
Scientists

Metro Wastewater Reclamation District - Robert 
W. Hite Treatment Facility South Secondary
Improvements Project

2017 Grand Prize for Design

AZ Water Association City of Apache Junction/Apache Junction Water
Co. Superstition Area Water Plant

2017 Small Treatment Plant Project of the 
Year

AZ Water Association City of Apache Junction/Apache Junction Water 
Co. Superstition Area Water Plant

2017 Water Treatment Plant Project of the 
Year

Institute for Sustainable 
Infrastructure

City of Phoenix Verde WTP Facilities 
Demolition 2017 Envision Platinum Award

2016
California Water Environment  
Association (CWEA) San 
Francisco Bay Section

City of Hayward, CA - Cogeneration Facility 2016 Engineering Award of the Year

Water Infrastructure Finance 
Authority (WIFA)

City of Apache Junction/Apache Junction Water 
Co. Superstition Area Water Plant 2016 Drinking Water Project of the Year

Design Build Institute of 
America

Clifton Water District, CO - MF/UF Water 
Treatment Plant Upgrade

2016 National Award of Merit for 
Water/Wastewater

Engineering News Record 
(Mountain States)

Colorado Springs Utilities (CSU) Southern 
Delivery System Program

Regional Best Projects for 
Water/Environment - Special Recognition

American Council of 
Engineering Companies 
(ACEC)

Delano Biottta™ Wellhead Nitrate Treatment 
Demonstration Project.

2016 Engineering Excellence Awards -
Honor Award

2015
Engineering News Record 
(Texas & Louisiana) City of Austin, TX - WTP 4 2015 Merit Award in Water/Environmental 

Category

American Public Works 
Association

West Sacramento Bridge District Water Storage 
Facility and Park

2015 Public Works Project of the Year 
(Small Cities/Rural Communities -
Structures Category)

Construction Management 
Association of America 
(Northern California Chapter)

CCCSD Concord Landscape Project: Recycled 
Water Distribution Extension

2015 Public Works Project of the Year 
(<$10M)

AGC of America Intel/Sundt Ocotillo Brine Reduction Facility 
Design-Build 2015 Alliant Build America Award

2014
Water Infrastructure Finance 
Authority (WIFA)

City of Eloy, AZ – Houser/Toltec Waterline 
Improvement Project

2014 Drinking Water Project of the Year

American Public Works 
Association

West Sacramento Bridge District Water Storage 
Facility and Park

2014 Project of the Year - Small Agency 
Division, Parks and Trails Category

Florida Institute of Consulting 
Engineers

Palm Beach County System 2 WTP Ion 
Exchange Treatment

2014 Engineering Excellence Awards 
Program

AZ Water Association City of Phoenix / SROG USBR Salinity 
Research on Concentrate Management Pilot 
Demonstration Study

2014 Quentin Mees Research Award

PSEN-18-02City of Pembroke Pines

BidSync7/25/2018 p. 59



V:\Client 51\Pembroke Pines\Quals\Arch-EngSvcs_0718\InDesign\Tab 2 SF 330 Parts I & II.indd

Tab 2 - SF330 - PARTS I &  II  |  53

CAROLLO ENGINEERS, INC. – AWARDS WON
INSTITUTION CLIENT/PROJECT NAME YEAR / AWARD NAME

American Academy of 
Environmental Engineers and 
Scientists

Greater Cincinnati Water Works, OH – UV 
Disinfection for the Richard Miller Treatment 
Plant

2014 Excellence in Environmental 
Engineering and Science Award, 
Operations/Management

Construction Management 
Association of America

Orange County Sanitation District, CA – Plant 
No. 2 Headworks Replacement (P2-66)

2014  Award for Public Works – More than 
$100 Million

Arizona Forward City of Phoenix, AZ – Aquifer Storage and 
Recovery (ASR) Well Program (Innovations in 
Aquifer Storage and Recovery Well 
Technologies)

(7794A10 and A30) Well No. 299 ASR Equipping 
Infrastructure Design, Permitting, and Construction 
Administration

(8799A20) ASR Well 281 (9A-Well 300) Construction 
Administration and Inspection

(8698B10) Cave Creek Water Reclamation Plant ASR Well 
Design and Construction Administration

2014 Environmental Stewardship-SRP 
Merit Award – Central Arizona

Arizona Forward City of Sedona, AZ – Sedona Wetlands and 
WWRP Upgrades (Sedona Wetlands Preserve)

2014 Environmental Stewardship-SRP 
Merit Award – Northern Arizona

2012 - 2013
American Society of Civil 
Engineers, Orange County 
Branch

Orange County Sanitation District, CA – Plant 
No. 2 Headworks Replacement (P2-66)

2013 Wastewater Treatment Project of the 
Year Award

Orange County Engineering 
Council

Orange County Sanitation District, CA – Plant 
No. 2 Headworks Replacement (P2-66)

2013 Engineering Project of the Year 
Award

American Society of Civil 
Engineers, Los Angeles 
Section

City of Santa Barbara, CA - El Estero 
Headworks Screening Replacement Project

2013 Outstanding Private Sector Civil 
Engineering Project

National Groundwater 
Association (NGWA)

City of Phoenix, AZ – Aquifer Storage and 
Recovery (ASR) Well Program

(7794A10 and A30) Well No. 299 ASR Equipping 
Infrastructure Design, Permitting, and Construction 
Administration

(8799A20) ASR Well 281 (9A-Well 300) Construction 
Administration and Inspection

(8698B10) Cave Creek Water Reclamation Plant ASR Well 
Design and Construction Administration

2013 Outstanding Groundwater Supply
Award

California Association of 
Sanitation Agencies

Carollo Engineers and West County 
Wastewater District, District-Wide Master Plan

2013 Organization Excellence Award

International Partnering 
Institute

East Bay Municipal Utility District, CA -
Generation Station Renewable Energy 
Expansion Project

2013 John L. Martin Partnered Project of 
the Year Award, Sapphire Level 

AZ Water Association City of Casa Grande, AZ – Casa Grande Water 
Reclamation Facility Phase 3 Expansion

2013 Clean Water Project of the Year –
System and Treatment

AZ Water Association Ak-Chin Indian Community, Maricopa, AZ –
Surface Water Treatment Plant

2013 Water Treatment Project of the Year

Design-Build Institute of 
America

Lee County Utilities, FL - North Lee County 
Reverse Osmosis Water Treatment Plant 
Expansion Design-Build

2012 Florida Section DBIA Award for Water 
/ Wastewater projects under $25 million

PSEN-18-02City of Pembroke Pines

BidSync7/25/2018 p. 60



V:\Client 51\Pembroke Pines\Quals\Arch-EngSvcs_0718\InDesign\Tab 2 SF 330 Parts I & II.indd

Tab 2 - SF330 - PARTS I &  II  |  54

UNDERSTANDING THE CHALLENGES

Maintaining the City of Pembroke Pines’ high-quality water, and wastewater water facilities requires ongoing 
diligence and effective investment to meet short-term needs while simultaneously, meeting long-term goals of 
preserving and enhancing the City’s assets. 

Water Treatment Background

The City’s existing 24-mgd water treatment plant, located on Johnson Street, serves 42,000 customers. The 
plant’s treatment process include four 6-mgd lime softening water treatment units, followed by four Greenleaf 
filters, 12 mgd of ion-exchange treatment, disinfection, and a 2.5 million gallon finished water storage tank.

Wastewater Treatment Background

Wastewater collected in the City is treated by the City’s 9.5-mgd Pembroke Pines wastewater treatment plant 
(WWTP) for the portion of wastewater generated generally west of Flamingo Road, with another 7 to 8 mgd 
treated by the City of Hollywood for wastewater collected 
east of Flamingo Road. The WWTP has been built in a series of 
phases beginning in 1984 to achieve the combined permitted 
treatment capacity of 9.5 mgd. The WWTP currently consists of 
four 2.0 mgd and one 1.5 mgd biological treatment units built 
in phases along with influent surge tanks, influent screening 
and grit removal units, and biosolids storage and dewatering 
processes, and an effluent discharge system. The effluent 
system consists of effluent storage tanks, an effluent pump 
station, well disposal surge tanks, emergency overflow basins, 
and two deep injection disposal wells. The Pembroke Pines 
effluent discharge permit issued by the Florida Department of 
Environmental Protection (FDEP) is a conventional secondary 
discharge permit with maximum monthly average limits for 
five-day biochemical oxygen demand (BOD5) of 30 mg/l and 
total suspended solids (TSS) of 30 mg/l. 

Factors for Pembroke Pines Water and Wastewater Treatment Facilities Success

Critical success factors to provide reliable, cost-effective water and wastewater treatment to Pembroke Pines, 
while establishing the foundation of the future are: 

1.	 Optimizing operation and maintenance (O&M) of water and wastewater treatment facilities to save energy, 
reduce annual O&M costs, and increase the sustainability of the City’s utilities.

2.	 Increasing the robustness of the water and wastewater treatment facilities to meet overall demand 
conditions, emergency conditions, and future regulatory requirements.

3.	 Increasing capacity of the existing facilities through process operational optimization to save potential 
future capital costs.

4.	 Turn wastewater treatment facility biosolids and liquid byproducts into City resources.

5.	 For planning and design projects, focus on the endpoint - a built facility delivered on time that is reliable, 
easy to operate, and applies innovation to accomplish a specific goal.

Carollo’s ability to listen to and collaborate 
with the Owner on innovative design 
solutions is unmatched by anyone in the 
industry. Their attention to detail and 
thorough design development translates 
into a quality work product in the field, one 
that the entire project team can be proud of 
- Sherman Papke, Lead Facility Construction 
Engineers, (Denver) Metro Wastewater 
Reclamation District 

PSEN-18-02City of Pembroke Pines

BidSync7/25/2018 p. 61



V:\Client 51\Pembroke Pines\Quals\Arch-EngSvcs_0718\InDesign\Tab 2 SF 330 Parts I & II.indd

Tab 2 - SF330 - PARTS I &  II  |  55

As we undertake individual contracts to advance the City goals for the treatment facilities, we will apply our 
experience and knowledge to address these critical success factors by:

1.	 Applying asset management expertise to the planning and design of new facilities to ensure the City’s 
holistic needs are met.

2.	 Using appropriate process, hydraulic, and computational fluid dynamics (CFD) models to maximize 
treatment effectiveness and capacity for each dollar invested.  

3.	 Providing construction management services focused on meeting quality, schedule, and safety 
commitments.

4.	 Listening to your O&M and engineering staff from planning through facility commissioning to deliver 
facilities that you want to operate for years to come.

5.	 Conducting early implementation planning that shortens the permitting process, and keeps facilities 
operating with minimal disruption during construction thereby reducing costs and the time to receive 
beneficial use of new facilities.

6.	 Applying our experience and best practices to design systems or modify operations protocols to deliver no- 
or low-cost capital improvements whenever possible.

When we listen to our client’s needs and focus on these critical 
success factors great things happen whether on a 0.1 mgd 
treatment plant, the 300-mgd treatment plant for Orange 
County (CA), or the hundreds of other wastewater treatment 
facilities we have designed in Florida and across the US. For 
Denver Metro (CO) our dewatering side-stream treatment 
process reduced clarifier costs by $17 M and increased treatment 
capacity from 86 to 106 mgd without new aeration basins or 
clarifiers. Additionally, Carollo gained regulatory approval for 
an innovative air supply approach that saved $1 M in capital.         
This project received the 2017 Grand Prize for Design from the 
American Academy of Environmental Engineers and Scientists.

Technology for Your Future Water Needs

As the City contemplates the future for water treatment, wastewater treatment, and effluent reuse, the best and 
highest uses of reclaimed water need to be considered. For reuse projects, we have found three principles are 
essential to success. 

1.	 Safety is our first priority for any intended water use whether public access irrigation or potable use - public 
safety factors into every decision.

2.	 Best use of available water for customer long term-needs drives unbiased reuse technology selection.

3.	 Public support is derived from sincere and extensive efforts to make complex supply, treatment, and use issues 
understandable for all.

Creativity at Denver Metro adds almost 25% capacity without 
the cost of new major structures.

PSEN-18-02City of Pembroke Pines

BidSync7/25/2018 p. 62



V:\Client 51\Pembroke Pines\Quals\Arch-EngSvcs_0718\InDesign\Tab 2 SF 330 Parts I & II.indd

Tab 2 - SF330 - PARTS I &  II  |  56

lee0518pf1.ai

TERTIARY 
CHLORINATION

Microfiltration/
Ultrafiltration

Reverse
Osmosis

UV Advanced 
Oxidation 
Process

Aquifer 
Treatment

WTP
CHLORINATION

PRIMARY AND 
SECONDARY 
TREATMENT 

AND FILTRATION

lee0518pf2.ai

BiofiltrationOzone
Microfiltration/
Ultrafiltration

GAC
Filtration

PRIMARY AND 
SECONDARY 
TREATMENT 

AND FILTRATION

Aquifer 
Treatment

WTP
CHLORINATION

The default UF/RO/AO process

…maybe a better process.

Carollo’s long-term commitment to participating in cutting edge reuse research has enabled us to shape the reuse 
industry. We bring the findings of this ongoing research to your project along with experience from over 300 reuse 
and reclamation projects. For Altamonte Springs, FL managing the brine created by RO treatment was a problem, 
plus RO was not needed to reduce total dissolved solids to secondary drinking water standards; therefore, Carollo’s 
solution from pilot testing an ozone/biologically active carbon filtration process met all safety and water quality 
standards at lower capital and O&M costs.

For the Toho Water Authority (FL), Carollo has proposed the application of ozone in advance of delivery of reclaimed 
water to an existing rapid infiltration basin (RIB) system. Our Toho pilot study is looking at enabling Florida utilities 
with RIBs to effectively leverage their existing investment into a future potable reuse system. 

We are taking yet another approach for the City of Tampa by working with FDEP to develop an indirect potable 
reuse system with additional treatment to fill in any gaps, and an aquifer recharge/recovery system which will 
then recharge the City’s surface water reservoir upstream of the WTP. The above reuse projects were led by David 
Ammerman, the 2017 Reuse Person of the Year (Florida Water Environment Association) who is proposed as a key 
resource for Pembroke Pines.

Contracting Process

The origination and goals of individual projects released under this Profession Service Providers (PSP) procurement 
will be determined by the City. Our team will translate those goals into a project scope, budget, and schedule for 
City review and approval. The project contract will include the critical elements that we understand as necessary for 
successful delivery of a project including a management and technical plan incorporating:

�� Scope of work.

�� Schedule with milestones.

�� Price directly linked to the agreed upon scope of work.

�� Management approach.

�� Assignment of the right team.

�� Management of risk on behalf of the City.

�� Establishment of a clear communication plan.  

It is important to keep in mind that there are more options to implementing a reuse project than might first appear. 
As we have determined through our leading edge research and engineering, the traditional approach may not be 
the best option, especially when adding new treatment processed to existing facilities. 

PSEN-18-02City of Pembroke Pines

BidSync7/25/2018 p. 63



V:\Client 51\Pembroke Pines\Quals\Arch-EngSvcs_0718\InDesign\Tab 2 SF 330 Parts I & II.indd

Tab 2 - SF330 - PARTS I &  II  |  57

Our passion and business mission is water…only water. We are dedicated to the planning, design, construction 
management, and asset management of potable water, wastewater, and reclaimed water facilities. The tangible 
benefit to the City is realized in resource planning and assignment of the right water-focused people to the right job. 
We perform projects locally from our Broward and West Palm Beach offices, bringing to the City the benefit of globally-
recognized experts as needed. Projects will be managed from our Broward County office.  To maintain continuity 
necessary for project success, our staff stay with a project from initiation through completion.  

Optimizing the Benefit of Capital Expenditures

We are offering to implement a capital plan optimization approach shortly after selection that would provide the 
City a fresh opportunity to shape the scope and timing of each future PSP project. The over-arching approach would 
maximize the fiscal and operational benefit to the City of each capital dollar expended, project by project. The 
proposed process to deliver the capital plan optimization approach consists of: 